

# LEMPRIERE WOOL EOOD

Bulgaria, Sliven 8800  
Industrial zone "Dinamo"  
Bansko Shosse st.18A



## QUALITY CERTIFICATE

Countermark: **TBA**  
Lot No: **L0496**  
Presentation: **10 KG BUMPS**

Product : **TOPS**  
No. of bales : **TBA**  
Bales : **TBA**

### Test Results

### Average

Fibre Diameter (OFDA)	
Mean Fibre Diameter	<b>32.5</b> micron
Hauteur	<b>74.8</b> mm
Coefficient of Variation	<b>47.2</b> %
Barbe	<b>91.5</b> mm
Fibres shorter than 30mm	<b>8.3</b> %
Sliver weight Mean	<b>24.7</b> g/m
Sliver Evenness (CofV)	<b>2.8</b> %
Nep Count (1-4mm)	<b>0.1</b> /100g
Vegetable Matter Count (3-10 mm)	<b>3.9</b> /100g
Vegetable Matter Count (10-20 mm)	<b>0.4</b> /100g
Vegetable Matter Count (>20 mm)	<b>0.0</b> /100g
Oil Content (IWTO 10-01 "Dried")	<b>0.76</b> %

The above results are verified and issued by Lempriere Wool EOOD.

Signature

Quality Control Manager

8/12/2019



INTER WOOLLABS  
2018 OFDA  
007 AIRFLOW  
FOR WOOL TOPS ONLY ALMETER

